WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BXMT4224 Chipper-Shredder

S/N 2E9US1117FS040138 & After

BXMT4228su Chipper-Shredder

S/N 2E9US1116FS058016 & After

Parts Manual

Refer to the operators
manual for safe
operation and
maintenance 1057 BXMT4224.4228SU.RevG1 Parts Manual
Rev G1 250416




1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU"” for information on a
local dealer.

nge 20of15 For threaded parts installation, refer to the torque charts in this manual. Rev G1 030117



1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.

Table of Contents

[To11 B L] { o [ 1= TP 4
Hydraulic Fitting Torque ..........uuueeeeeeeeeeeeeeeeeeeeeeeeeeeenes 5
Wheel Lug TOrQUE........ccoiiiirreeieccceeeeeeeeeeeenaeeeeeeeeeeeens 5
Main Frame, Shield & Battery .........cccceeeeeeiiiicirnnnes 6
Blower Parts.........cooiiiirierrrcccceeeeeeceeneeeeeeees 7
RUNNING GeAr......ccciiiiiiiiiiiiiiiirrecrrrreeereeeeeeeeeeeeeeeeeeeeees 8
Idler Hub Assembly .........cccoooriiirrriiccieiieieneeeeenneenn. 9
Chipper Feed Hopper Flap Detail............................ 9
ROTOK ... et cererrre e e e e e e e e eeananeeaas 10
Discharge Chute Assembily............cccuueeeeeeeeeeeeeennns 10
Engine & Driveline...........ccoooiviivrveeiciiiineniirerenncennn. 11
Fuel Tank Assembly & Fuel Lines..................uuu...... 12
Label Layoul.......... et eeeenneeeeens 13
ACCESSOIES......ccceieiieieeiieiieeeeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 15

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

)

nge 30f15 For threaded parts installation, refer to the torque charts in this manual.

Rev G1 030117



1057 BXMT4224.42285U.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 © &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla“mfter 8.8 10.9
for non-greased or non-oiled threads A (Nm) (|b-ft) (Nm) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 04 1.8 1.3
I therwi ified
oS e e oo | 4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

ims ©

Page 4 of 15 For threaded parts installation, refer to the torque charts in this manual. Rev G1 030117




1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Value- Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 318 11716 24 18 1 1/6
two wrenches. Place one wrench 1/2 718 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

Wheel Lug Torque

The torque values shown are based on
lubricated connections as in reassembly.

It is extremely important safety procedure to apply .
and maintain proper wheel mounting torque on your Wheel Torque Requirements
trailer axle. Torque wrenches are the best method to Torque
assure the proper amount of torque is being applied | Wheel Size |  Unit 1st Stage | 2nd Stage | 3rd Stage
to a fastener. ] ft-lbs| 12 -20 30-35 45 - 55
_ 8 Nm 16 - 26 39-45.5 58.5-71.5
Wheel lugs should be torqued before first road use filbs 50 - 25 35-20 50 - 60
and after each wheel removal. Check and re torque 12" Nml 26-325 45.5 - 52 65 - 78
after the first 16Km (10 miles), 40Km (25 miles), i i
and again at 80Km (50 miles). Check periodically 13" ft-lbs 20-25 35-40 50 - 60
thereafter. Nm 26 - 32.5 455-52 65-78
. ft-Ibs 20-25 50 - 60 90 - 120
Note: Wheel lugs must be applied and maintained 14 Nm| 26-325 65-78 117 - 156
st trlle prciptcajr torqge Ieve_lts)lto(g)revent loose wheﬁls, - fbsl 20 -25 50 - 60 90-120
roken studs, and possible dangerous separation 15 Nml 26-325 65 - 78 117 - 156
of wheels from your axle.
16" ft-Ibs 20-25 50 - 60 90 - 120
«  Startalllugs by hand to prevent cross threading. Nm| 26-32.5 65-78 117 - 156
» Tighten lugs in sequence, per wheel lug torque
sequence chart. ’ 3
* Thetightening of the fasteners should be donein L
stages. Following the recommended sequence, 4 3 6
tighten fasteners per wheel torque requirements 4 3
chart.
a4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

| Wheel Lug Torque Sequence

Page 5 of 15

For threaded parts installation, refer to the torque charts in this manual.

Rev G1 030117




WALLENSTEIN by EMB Mfg.

i .9€ X BANISOd ‘ejqe) Aiepeg [ 12£67 z¢
L .9€ X oAnebaN ‘sjqe) Alsyeg | €17£6Z Lg
i W2/L-8 X} ‘deng umog-pioH | £0Z¢6Z 0¢
I v006z¢ ‘Aisjeg ¥02£6Z 6C
Z WL X /L S00H-r | 202862 8z
Z [deus yumyz x,p/) ‘ureyd Aiejes | £0£z67 12
i 48/L X DN/} ‘MaIoS aulyoel [ 81€8/7 9z
Z JC/L X ONp/L ‘MaIog sulyoep | /1€8/7 [
Z . XONp/| ‘)og ebewed | z,29/7 2
b JJIE X ONg/ og obuel4 | ¢¢19/7 £z
¥ JF/E X ONOL/G Yog sbuel4 1219/Z 44
i JIEX ANOLH 'SOHA | €026/7 1z
Z W1/, 1oyseM AVYS | ZrlelZ 02
g WP/ UsBM AVS | LLLELZ 6l
¥ 0G) X ONS/E N 1oAY | 866Z/Z 8l
Z ONY/L ‘NN Buim 1262.2 Ll
i ANOL# INN dulyoep | 26/2/Z 9l
Z ON9L/L INN %007 X8H \2elZ Gl
6 ONP/L ‘INN %007 X8H V122/Z ¥l
Z WZIL-L X ONOL/L Wog xeH | GLyL/Z el
¥ JIEXONp/L NogxeH | L0L1LZ Zl
Z W8/1 X ,8/G ‘IoWWOoID Jaqany | £7829Z L
L lalyosy Joenbey L06.%Z ol
| 016617 10} | ‘dn Joubely 116612 6
i .} 1Bubepyond | 016612 8
L | Vd3 sieddiyD Jejies| juey [end | L0SYZS0L ]
i Bumag Jebpa ‘abnes | 69212101 9
L pI7x0qoo] ury | 66515501 g
L pIT X0q|o0] HurT 00T | $6515501 ¥
| p xog (001 | 6LGMSS0) ¢
| plRIYS J1eg | 0LSMSS0L Z
L aweld Ul [ £0SMSGS0L |
0 uonduosaq | "oN Med | alwog

1057 BXMT4224.42285U.RevG1 Parts Manual

[OPOW NS8ZCr1Xd Sy} Uo jou

QID ¥ | JO OM} 8 4T ‘0L SWSj|
:9JON

A1aypg 3 pIalys ‘Swply UIbW

Rev G1 030117

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 15



WALLENSTEIN by EMB Mfg.

1057 BXMT4224.42285U.RevG1 Parts Manual

lleeq deyd
JoddoH s8g

¢ WP/ X 0L# ‘Malog buidderlies | 21/9/7 62
! Hoys ,z/L-¢ ‘aqn [enuey | £0G967 8z
3 JF/E X ONY/| ‘MaIog auIyoe}y 10£8.Z 1Z
Z 12-80240N ‘Bunesg sbuel{ Jjog-y |  +0252Z 9z
! .} XONZ/) ‘og ebueld | €619/7 14
¥ W8/ X AN9L/G ‘MBS 1S | ZZIv/Z 2
Z Z0dW ‘Bumid eseals | 102627 (¥4
9 .} XONg/¢ Yog ebueld | 1£19/7 44
v WP/ X ON9L/G }og ebuel4 12197 1z
¢ .8/€ Uoysem IvS [ 1€1€/Z 02
Z ONZ/L INN wody | G167/7 6l
¥ ONZ/L N %007 XoH 152217 8l
3 ONP/L NN %007 XoH 11227 Ll
Z WJIL-LXONZ/L Wog XeH | 21§51z 9l
z Wb XONZ/LNogXeH | 01G1L/Z Gl
¢ 89 .8/G X ANS/E Hog XeH | 89Z/¢1./Z bl
Z [,080°0 X wwpy) X @O Wwi/| ‘Bundg 1x3 L0ELEZ el
3 89 .p/€-L X AN8/G ‘HOog XeH | 892/91/Z 2l
! 186paT ., ‘ajuy | YOLINLLOL L
! aje|d dojs eAnisod | 865715501 0l
| Jaddo paa4 Jaddiyd | zeamolol 6
| yooig douyd | ¥£9M9L0L 8
l Joyeaig BimL | y0LMLLOL ]
! 10j0y wopog ‘BuisnoH | 8LGMSS0L 9
! 10104 | £09M9L0L g
l 100y Jaddn ‘Buisnoy [ £15MSS0L ¥
Z Jaddel4 | GZ9M9L01 3
| Jappaiys “1addoH | /zoMIL0L Z
! apny) abieyosig ‘Alquiessy | Zogvssol L
J§1) uopyduosaq [ "oN Med | al WOg

Assy anyo
abieyosiq 99S

SHDJ 19MO|g

Rev G1 030117

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 15



WALLENSTEIN by EMB Mfg.

1057 BXMT4224.42285U.RevG1 Parts Manual

! SqI00SE X . X |1eg ,Z 48/dnod Yol | 19167 Gl

l 010002 X PUIAM 8PIS Sfoer JajedL | Z1G16Z vl
z JUOY [IBIL YSN O¥18-G9%G9L | 91€16Z ¢l
! ajyM ‘dwe esusort | 10€19Z Z)
z soeg usdQ x punoy ‘Jowwoi | z0z19Z L
Z pay x punoy ‘dweT Jesie | 10Z19Z 0L
z yoeg uadQ X [eAQ Jewwol) | €0119Z 6
Z lerQ ‘dwe [1S | 201197 3
Z| .9L/-L x,puop X $1000L ‘ASSY AnH Jaipl | 902162 ]
L [Auo Xy 4H ¥ X 910022 ‘OIXV X8I IIN4 6# | 1-GL116Z 9
3 W0/) ‘18useM 3vS | 1617 G
0l ONZ/L ‘MN X0 X8H | 1622/7 ¥
Z £ XONZ/L Nog xeH | 08617 3
8 W2/L-L X ONZ/L Hog XeH |  GIGL./Z z
g WP/ X 0L# ‘MaI0g buidderyjes | 71/9/7 |
J§1) uopduosaq | "oN Med | al Wog

awel] ulepy

2

e/
G:_____—_—_/__——____________
/

D35 Bujuuny

Rev G1 030117

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 15



1057 BXMT4224.42285SU.RevG1 Parts Manual

WALLENSTEIN by EMB Mfg.

Idler Hub Assembly

BOM ID

Part No.

Description ty

223202

Roller Bearing, L44649 L44610

728302

Double Lip Seal, 1-1/16"

229201

Grease Fitting, MP02

272931

Lug Nut, 1/2NF

791801

Dust Cap, 1.98 Bore

o|loa|ls|lwnd] =

291201

N N TN (SN N PN )

Hub, 1000lbs x 4on4

Chipper Feed Hopper Flap Detail |

BOM ID

Part No.

Description

1016W632

Chipper Feed Hopper

1011L151

Strap, Hopper Flap

10118103

Flap, Hopper

272231

Hex Lock Nut, 3/8NC

(31 EN [9V) [ ) PR

276231

Carriage Bolt, 3/8NC x 1"

Inside View of feed chute:
Detail of safety flap assembly on
inside of feed chute.

nge 90of15 For threaded parts installation, refer to the torque charts in this manual.

Rev G1 030117



1057 BXMT4224.42285SU.RevG1 Parts Manual

WALLENSTEIN by EMB Mfg.

Rotor

Part No. | Description Qty
1 1011M103 | Knife, 4" Rotor 2
2 1016M608 | Knife, BXM Shredder 30
3 1016M613 | Spacer, Shredder 27
4 1016M627 | Bushing, Retainer Rod 3
5 1016W603 | Rotor 1
6 1016W626 | Retainer Pin 3
7 Z71372G8 | Hex Bolt, 3/8NF x 5/8" G8| 8
8 772261 Hex Lock Nut, 5/8NC 8

BOM ID | Part No. | Description
1055W507 | Discharge Chute
2 1012W208 [ Assembly, Hood Latch
3 1016L027 | Plate, Spacer Ring
4 1016L029 | Plate, Spacer Ring
5 1016L030 | Plate, Hood Capture
6 1016L034 | Plate, Hood Capture
7 1055L533 | Deflector, Discharge Chute
8 219313 Hand Knob, 5/16NC Female Stud
9 271110 Hex Bolt, 1/4NC x 1"
10 272211 Hex Lock Nut, 1/4NC
11 272914 Acorn Nut, 5/16NC
12 276221 Carriage Bolt, 5/16NC x 3/4"

Page 10 of 15

For threaded parts installation, refer to the torque charts in this manual.

Rev G1 030117



WALLENSTEIN by EMB Mfg.

NSgZZyLINXE - 9L199]3 ‘0104SA2¢.HT niedng

60LL¥Z

i
| ¥ZZyLINXG - 90y ‘4X1H069XD EPUOH | 891/+Z
i €0v0 GH X gH ‘1onpay duiseld | ¥1£€67
¥ . X ONS/¢ ljog ebewsed | 6£z9/7
| JJILXONp/L 'MaI0S 18S | LLLY.Z
| JC/L 1BuseM AVS | 1GLELZ
¥ .8/€ Uaysem IvS | 1€1€/Z
¥ ONS/E N ¥0TXeH | 1£22/Z
| spealyl IIn4,2/L-G X ONZ/L ‘Nog xeH | 0651.Z
| /L X ANOL/L Mog xeH | zivliz
¢ . XON9L/G Wog XeH | 0zzl.Z
| W2Ib7L XW9L/G X ,0L/G AN | evS9rZ
| LIV XL XL RN | Ze59rZ
| .G90°)L X Al .8/1-1 ‘4o0edS | £GE9Y7
| W8/L-L X 6£9Z ‘YO0 [eBnyusd | Z061+Z
| WS X 4219z ‘oresys ojgnoq | Z0/1¥Z
| W8/E-L XMS 'ANH | 10GLZ
i WLLX,8.819n0Q Weg | 6SZLtZ
| Junoj\ subuz | ¥#1GMGS01
i W91/ x ded| yanio ‘ieysep | €0512501
>~0 :o_a_._owwn_ ‘ON Med

1057 BXMT4224.42285SU.RevG1 Parts Manual

aujaAuQ B aulbuj

Rev G1 030117

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 15



WALLENSTEIN by EMB Mfg.

1057 BXMT4224.42285U.RevG1 Parts Manual

auibug
BPUOH 0]

auibug
BPUOH 0]

nieqng o

auibug
niegng o]

auibug
nlegng o]

3 g Nsgzz9LlXd .26 X.p/l durtend ¥d3 L0€€6Z | €11£6Z 10} JowwioIs) abnes) an4 G11£6Z cl
[} Y $2291X8 .0G X b/l BuITeng vd3 10€€6Z 14 T
3 AU nsgzzalXg . X Al /L ‘8urT [Bnd Yd3 10€€6Z €C ” LX E_Mvo_‘_\”_mww_““_mcﬂwwwm “M“M M,__””MMW w”
_ RO nsgzz91X8a b/l eNEAJOIUS A | joee6z |  ee ) T N e e P P
- %mcwwwwwww_ et m“%mwm e e } oW Ui pojuanu X [ papeaiun ‘Ge) [on3 1owoied 3 | 801667 6
— L nsgzz9LlXd (.8/9) v# VS 'dweiy asoH [ G0v6.Z
V AU $2291Xa £ X OI.8/E U] | £1£€6Z 6/ e e e R | ik 5
4 nsgzzolXd ¥0¥0 GH X diN ‘06 Moq|3 nseld 1453374 2 wwi), X 0 LX9N ‘og XoH [\ /
3 Y $2291X9 ¥0%0 GH X d ‘06 Mog|3 dliseld [45% %74 8l F2 VIS X 01# ‘Malog buidde)-jjag 211917 9
’ 9 NS8CZ9LXE 69 X,91/€ BUM BN Vdd | 016667 Z DR S
l V #2291X9 .89 X .9L/¢ ‘durT[end Vd3 01€€6Z Ll 4 .8/ ‘dweD anpn pazusqany 128297 ¥
3 09769 “Jajsiue) uoqied vd3 60€£6Z 9l 3 0 dIN ‘Dnid 194008 61157 €
) .8 X /| 'aul [ond vd3 10€€6Z Sl 3 Jaddiy) Jajles| juel (and [ 10SMzS0L @
3 Nsgzz9.1Xd GG X Wb/l ‘durT [end vd3 10€€6Z 142 3 aqn) dnxoid a4 | 10552501 3
fo uondioseq | ON Med | Al NOg Ao uonduosag | "ON Med | alNOg

saull |2n4 8 Ajlquiassy Mup] |2n4

Rev G1 030117

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 15



1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.

(294120 |

=

| 29423

- // |

| BXT4228su - Z9

[BXT4224 - 794064

WALLENSTEIN

(294120 [ 294119 |

©

[
o~

QWQ ‘

[zoa127]

Label Layout |

794115
FRONT VIEW

Page 130f 15 Forthreaded parts installation, refer to the torque charts in this manual. Rev G1 030117



1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.

CﬁQ

[zoa127]

BACK VIEW

LENSTEIN

[BXT4228su - 794643 |

[BXT4224 - 294064

4 T

L)
Lol

e NN

(294117 | [ 294234 | [294120]

A

[294233][ 294120 |

BOTTOM VIEW

Page 14 of 15 For threaded parts installation, refer to the torque charts in this manual. Rev G1 030117



1057 BXMT4224.4228SU.RevG1 Parts Manual WALLENSTEIN by EMB Mfg.
Accessories |

Call your dealer for pricing and availability

#1012L269 LEDGER CLEARANCE SETTING
GAUGE

WALLENSTEIN #297027

s TRAILER CHIPPER-SHREDDER
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

TRAILER CHIPPER-SHREDDER
MODELS BXMT3209, BXMT3213, BXMT3214SU &
BXMT4224, BXMT4228SU, BXMT4238
OPERATOR'S MANUAL

nge 150f 15 Forthreaded parts installation, refer to the torque charts in this manual. Rev G1 030117



